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1. SAMPLE DESCRIPTION #anf#iid

Sample Name: Polymer Li-ion Battery Sample Model: XK302627
EA TR REWEE T Hmis

Manufacturer: Dongguan Lean Power New Energy Technology Co.,Ltd.
& REMLHEHBEEREERA A

Address of manufacturer:
il 18 P bk

2nd-3nd Floor, Building G,No,198, Jin Chuan Er, Rd, Xie gang town,
Dongguan city, Guangdong, P.R.China

ITARRETHKES)I K 198 5 G 2-3 F

Factory: Dongguan Lean Power New Energy Technology Co.,Ltd.
T RET AT AR BHERA A
Address of factory: 2nd-3nd Floor, Building G,No,198, Jin Chuan Er, Rd, Xie gang town,
T Hiuht Dongguan city, Guangdong, P.R.China
ITHRFETHKES)I K 198 5 G 2-3 F

Nominal Voltage: | 3.7V Rated Capacity: 175mAh Trademark: /
PRAR LR MERE 0.648Wh IR
Charge Current: | 35mA Maximum 175mA End Charge 3.5mA
75 B LV Continuous Charge Current:

Current: ZE AR

ROELE T B B
Cut-off Voltage: 3.0V Maximum 175mA Limited Charge | 4.2V
%R Discharge Current: Voltage:

B KT LI 75 B PR 1 L [
Cells Number: 1 Cell Model: XK302627 Cell Rated 175mAh
P AN CPNitEs) Capacity:

HSAER E

Date of Sample Received: | Oct. 29, 2020

i # 2020 £ 10 H 29 H
Date of Test: Oct. 29, 2020 to Nov. 09, 2020
Far B #A 202010 H29 H & 202011 A 09 H

Tested by:
fer Uy

Aad

Checked by: W%

CA

Approved by: % ‘%

Code: AB-BAT-03-b

Shenzhen Anbotek Compliance Laboratory Limited
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2. REFERENCE METHOD %% 7514

United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And

Criteria (ST/SG/AC.10/11/Rev.6/Amend.1)
CHR £ [ 2 T S Sy o i) g DU — A3 b o -4

3. EQUIPMENT LIST # 447/ 5

Name of equipment /Model
W& BRI

Low Pressure Test Machine
B e AR s B A
BE-DY-125

High Fast Temperature&Humidity Chamber
PR I AR A
ZJ-KSWB1506

Vibration Machine

Rkah &

EV103V

Shock Machine

it &

HSKT-10

Thermostat Short-circuit Testing Machine
T A2 A F BRI AL
BE-1000W

Crush Testing Machine
PR R

BE-6045

Battery Charge And Discharge System
FETBH B
CT-3008-10V6A-A

TRUE RMS multimeter
EEWAL RS

MS8040

Electronic Weight Meter
TR

BSA224S

Temperature rise recorder
i e sRAX

34970A

Shenzhen Anbotek Compliance Laboratory Limited

Serial No.

E

SE-132

SE-1488

SE-439

SE-440

SE-133

SE-135

SE-1216

SE-511

SE-322

SE-004

Due Date

REHEAT 20

2021-03-10

2021-08-09

2021-09-27

2021-04-01

2021-03-10

2021-03-10

2021-03-10

2021-03-10

2021-03-10

2021-03-15

Code: AB-BAT-03-b

(ST/SG/AC.10/11/Rev.6/Amend.1)
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4. ENVIRONMENTAL CONDITIONS OF THE TEST #5244

Temperature: (2015) °C R.H.: (40~70) %RH

R AERF R BE
5. TEST ITEM AND CONCLUSION #3351 H M #518
ITEM SAMPLE NUMBER | STANDARD CONCLUSION
AT H FE i PAT AR ghie
Altitude simulation &= EE 4 C1~C5, C6~C10 PASS il
Thermal test #Jll it PASS it
Vibration %z} PASS it
Shock i ST/SG/AC.10/11/Rev. PASS jiid
External short circuit 445 4% 6/Amend.1 PASS iffi i
Crush # /& C11~C15, C16~C20 PASS it
Overcharge i 7t H C21~C24, C25~C28 PASS it
Forced discharge 5 fill Jilt Fi C29~C38, C39~C48 PASS it
Notes 1 H:

C1~C5: Single cell batteries at first cycle in fully charged states;
DA A AN TR 1 76 4 7 RS 0 B RS E
C6~C10: Single cell batteries after 25cycles ending in fully charged states;
NER 25 A FRTRUE A TG 56 4 70 RUIRAS (0 S Lt R it
C11~C15: Cells at first cycle at 50% of the design rated capacity;
N A AR A B 50% Bt AE 25 RS IR LS
C16~C20: Cells at 25 cycle at 50% of the design rated capacity;
NE 25 AR FE I 50% Wit A e 25 R A I HLE
C21~C24: Single cell batteries at first cycle in fully charged states;
NER S R U 5 4 A RS Y B S FEL
C25~C28: Single cell batteries after 25cycles ending in fully charged states;
B 25 AN FRTRCE A BTG ¢ 4 e HUR A O S LS HL it
C29~C38: Cells at first cycle in fully charged states;
AR A TR R Y 5 4 A RS ) RS
C39~C48: Cells after 25 cycles ending in fully discharged states.
NER 25 AT S 57 A I RRAS R LR
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6. TEST METHOD i /5%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NS R Bl R 0 AT PP AT 5 T.1 2 T.5. 35 T.6 A1 T.8 MAE FH AR 3 Ahistieniad iy vt sl i itts . 38
59 7.7 AT DM R S e e T.1 22 T.5 i AR 4R f AT, DA IINAAE 5 7o H e i iad g rELve
A R IR T A

B (%)= (Mi-M2)/M1 *100
A M1 RSLIRATR R &, M2 2 RE G E. Wi SRR T RFIEE, I

RGPS
Mass loss limit
Mass M of cell or battery oo
s 5 JIl=Einl
H 5 5 Lt M RASIRE
M<1 73(g) 0.5%
1g<sM<75 7i(g) 0.2%
M>75 7i(g) 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T =AY
I FEEA FL M B AE R A5 T BT 1.6 TIRANEAEEIR B (20°C5°C)  FAFI A /D 6 /M.
FORAUSHEEM TSR T ok, TR, ToiEk, JF HARAS IR S s B 1
Ji (PFF H EAS/IN T AR AT IX — S BG FT FLUE 1 90%. A 20 HLR 2SR ANTE T 58 A IR RAS 156 FE
TV IIEERAS

T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

Shenzhen Anbotek Compliance Laboratory Limited Gpde: AB-BARD3-b
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T.2 Fik

R O N R S 7 G TR 55 T 72°C22°C ISR A N AR 6 /NI, 45 FE IR R L
S1-40°C£2°C [UsRAF P AFED 6 /NI o P Wi 16 Ui 5 2 1] ) e RN T[] B8 0 30 208k IR P 5
AT, 5810 R, EFER T als UG AT LR A SR L (20°C25°C) AP 24 /M. X F KA H
AVRTHL, 2 R T8 O 6 TR BE R [R) 22/ B 12 /N

FORHGAHEMTCE . CHR. oM. JoRZRANTEEE K, I HAR M s al r e 10
J& BT B AN T AR AT X — B B R 90%. A 5% H R IR AN IE H T 58 O BRE 11056 e
AR .

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 #&3)

ROV R X [ T IRSILF &, (EASE R ASASTE,  JFREHEm) AT SEUAERR RS . IRBINZ IE
SLPIY, WBEARAERAE THZ 1 200Hz 2 [0), fERE] 7Hz, #5209 15 73oh. X —IRAN AU =M
LA B O 22 BT A AR — T [ AT 12 Wk, SOAI 3 /N e —ANIRSB T )06 5 i 18] L

PEXTE AR TR, S FTEAE 12 T FO i BT E I CRUESR N ), Fixs 12 50 &
BRI A BT A

X RGOSR i I 7HZ JTR, OR9F Agn BIEROINIERE, BERIBERIAT] 18Hz. AR5 KR
REFTE 0.8mm CEAAS 1.6mm) , FFIGINAIER B3RO A F 8gn (BiFZ1y 50HZ) o K KN
HEIRFRE 8gn B 2SR IE N 200Hz.

XPRBL I M 7 BRZEITAGOREF 1gn AR DN TR B B RIAAIEF] 18 2. AN E K dRIE (R RF1E
0.8 =K (EMTHE 1.6 Z2K) FHIGINIZHE BB KM LA H) 2gn (FRFRL) )y 25 Hf2E) o HFRIE(E s i
TRFFIE 2gn ELEIFZIT N 2] 200 H#2%.

SORHSH MBI O oA, oMk Ak, JF HAaA e it sl it 7 1k 5
J& T R AS /N T AR AT X — B0 HT H R Y 90% . A % HUE B SRANIE FH T 58 A0 RES 1R Fe
ASATHL I
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T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

3 Minimum peak acceleration Pulse duration
Battery N R S ]
150 gn or result of formula
Small batteries /N Hi it Acceleration(gn)= (10085()} 6 ms
mass *

whichever is smaller

50 gn or result of formula
30000)

mass *
whichever is smaller

Large batteries K2 Hijth Acceleration(gn)= [ 11 ms

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 ik

T FEOAT L FH IR A S R X T E e B b, SO SR AT F T R BT e T

TEAN S 32 K IR FE 150gn AGHRREE] 6] 6 AP ) sz kb . 4, KA AL ER
VFIRZE i R NIR . 50gn Ak R (8] 11 2P IE5L o

F 20120 52 2 T 52 38 ok PR DA ATl B X e T P A PR ol o /N2 Fl el Py e R 2 ) ) Ry 6
ZEFp, 0P ORZY B B KRR SR (8] 9 1 mis. I T 2 2R T 01 SR L AR S5 /IR A I T 2

AN O B R ZAE = A A B L) 22 T ML IE D7 M 252 =ikl #655 B RO M &% =X
My, BILRRZ 18 kb

FORAUSHEM IO . o TofR. ToRZRAITCHE K, IF HARAS IR0 F S B AR 1
Ji [T AN T AR AT IX — R BG AT FUER 1 90%. A 0 HL R 2SR ANIE FH T 56 A TR RAS (AR50
UV LREERiAS

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

Shenzhen Anbotek Compliance Laboratory Limited Gpde: AB-BATD3-b

Address: East of 4/F., Building A, Hourui No:3 Industrial Zone, Xixiang Street, Bao’an District, @ Hotline
Shenzhen, Guangdong, China Z_/ 400-003-0500
Tel:(86)755-26066126 = Fax:(86)755-26066021 Email:service@anbotek.com www.anbotek.com




Anbotek

Product Safety

Report No.: 18270BC00241501 Page 8 of 16
W i 5 % 8 7 3k 16 W

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 S EBRE %

T2 RN E) P A B st sl b i L AR R I8 31 5744°C S 51RSE TREE, IR THIN TR e - Ha 258k
%ﬁﬂﬂ‘]ﬁ'ﬂ“%ﬂ%%)ﬂm I HA P A R . ﬁu%‘%LﬁFWEwB%T NETAT IS /N Y R B L ) 2 i [
FDREE: 6 /N, KR R R N F D R 12 /NI . SRS HURS B FL TR 57°C24°C R4 A2 A HIFH
/NT 0. 1 EA!Z!H’J%E%MEFO

X — R A MR FOS B AP SR IR S R B 57°C24°C JaHFaiZ /b 1 /he), B Kt i g
N R ERRTHER) I RIFC T SR A .

L AN ¥ KR [ 7 2/ FE ISR B AT

SRS AN IR AL 170°C,  JF BAERKE ARt AR 5 6 /N N Tofidd, Tomk
A, il

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 /4
i GEHTEAANT 18 KM BEFEIE HLED

R FEOS B R RS A B B3R T |, — AR 316 BUANGER R BE I e Ly, R ELAT
15.8 & AK+0.1 2K, KEED 6 HK, siltHKmE, MoFHZKE, P91 T3w+0.1 T
FI B 6142.5 JEUK Ak kv 2IAHE NRAE A Ak, A —NLF- 3 BEFR IR . R AR LA RE g /N Y
e L PE B TE I DA . EPUEBE TE T 5 SR R K SR IR 90 [ER T .
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BRAR T AAE, PSP IR AT H S BRAE Bl Fp O ) B4R 15.840.1 20K 75 3R (I (1
WEE. F-uHEHEZ K.

PR OBREIG. 4838 . B M/adn st M B AR/ N T 18 2K B AE Hats)
H FES B2 O BT PR P IR 5 e, 55 R 9 B oKk, 7838 — /N efih A IR R K 4
1.6 KRR, BrERSH T, EBEHILL N =M —:
(a)  JtihnfF1 &k %] 13KN£0.78KN;
(b)  HSHHE B2 100mV;
(c)  HLOVRTEIA R G ah L 1) 50%5% LA I o
— FUARH KRS R T 100mV 8 £, s SATE 2 /DIK R R 1) 50%, B AT ARERE /7.
LUy A E NI IV -7 0 1 R 11 B 1 8V N R A= S V) VNS 5 B T ) A S =y A=A A S B 1
T H 17 A e I
BEANRE HLCS B R O A — B R ARG . SRR N AR SR %% 6 /N R0 A FH 2 TR A Hoth
TRIG () R AN B 2 R S AT
R BN B R O A R IR FE AN 170°C, I HAERES R b SR 56 5 6 /N SRk, T
K

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 WdEERE

78 FEL R IAT A 2T R o S V) B KRR 8 L R P % o iR R /N RIS A0 R

(a) i3 P A FE B HEL AN KT 18V IS, 3 ) i /) R s N2 A LY i K78 F P ) 7R £ B
22V P BN
(b) il P AW FE L FEL KT 18V I, K6 A i /0 H s B DAy e R 78 L LTS 9 1.2 o
BIGNAEPA IR B T AT, AT (S TR] Ny 24 /N
TR B e IR AR T AR 5 7 RN TG, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 Sl
FEANHUE NAE SRR FE N5 12V B H H Y5 AR B 7 A 0 PR AT &5 T 1 7 2 o O e s P LA )
ST R IR

R 4 K/ INAEURE AR ) B L A7 er S5 e rE T R R, TS 4 e OB IR . A AT
SR FRCHE 0 H IR 1] N S LA E A BB LA AR 106 L
FOR AL e H SR AR P AR 5 7 RN BRI, oK.
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7. TEST PROCEDURE A2 F

Marking %i*5 434

v

Pretreatment Tiikb ¥

v
v v v v

C1-C5. C6-C10 C11-C15 C21-C24 C29-C38
¢ C16-C20 C25-C28 C39-C48
Altitude simulation
e AL
Thermal test
i \
¢ 4 v v
Crush #H Overcharge Forced discharge
Vibration %3 LR SHR A TR R
Shock i
External short circuit
BN LS
¢ v v v
Analysis 35 AbH
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8. DATA X% ds
T.1 Altitude simulation = & 1541

Page 11 of 16
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No. Pre-test il A After test i 5 Mass Voltage | Whether leakage,
HL it Mass | Voltage Mass Voltage loss loss venting,
W | RE | REC| R | k| RESH | RETH | dsssseml,
- X (%) (%) rupture, fire
Q) oY) i@ FROY GEER, 5
e, BRI K (R
18
C1 3.7807 4173 3.7807 4173 0.00 0.00 N
C2 3.8299 4175 3.8299 4174 0.00 0.02 N
C3 3.8302 4174 3.8302 4174 0.00 0.00 N
C4 3.8263 4177 3.8261 4177 0.01 0.00 N
C5 3.8348 4.176 3.8348 4175 0.00 0.02 N
C6 3.8054 4175 3.8054 4175 0.00 0.00 N
C7 3.7861 4177 3.7861 4177 0.00 0.00 N
C8 3.7822 4178 3.7819 4178 0.01 0.00 N
C9 3.8144 4173 3.8144 4173 0.00 0.00 N
C10 3.7762 4175 3.7762 4175 0.00 0.00 N
T.2 Thermal test #IR
No. Pre-test W& i Atter test IR 5 Mass | Voltage | Whether leakage,
HLit Mass | Voltage Mass Voltage loss Loss venting,
g |CRE | CRE | R | k| RESH | RETH | desssemil,
- N (%) (%) rupture, fire
W) | &Y | ORE g RO HEBR, 5
A, BRI K 2
1)
C1 3.7807 4173 3.7787 4,158 0.05 0.36 N
C2 3.8299 4174 3.8278 4.158 0.05 0.38 N
C3 3.8302 4174 3.8282 4.161 0.05 0.31 N
C4 3.8261 4177 3.8243 4.163 0.05 0.34 N
C5 3.8348 4175 3.8328 4.161 0.05 0.34 N
C6 3.8054 4175 3.8035 4.162 0.05 0.31 N
C7 3.7861 4177 3.7843 4.162 0.05 0.36 N
C8 3.7819 4178 3.7799 4.163 0.05 0.36 N
C9 3.8144 4173 3.8125 4,158 0.05 0.36 N
C10 3.7762 4175 3.7742 4.161 0.05 0.34 N
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R T %12 73 16 i
T.3 Vibration )
No. Pre-test i AT After test ik Mass Voltage | Whether leakage,
HLth Mass | Voltage Mass Voltage loss Loss venting,
%' Joi & A Jig=s T JRE TR | T 4 ditsasseff“bxm)
- - (%) (%) rupture, fire
G o RV D) P BR00 BB, WA
&, WA K G
1%5)
C1 3.7787 4.158 3.7787 4.158 0.00 0.00 N
C2 3.8278 4.158 3.8278 4.158 0.00 0.00 N
C3 3.8282 4.161 3.8282 4.161 0.00 0.00 N
C4 3.8243 4.163 3.8243 4.162 0.00 0.02 N
C5 3.8328 4.161 3.8328 4.161 0.00 0.00 N
C6 3.8035 4.162 3.8035 4.162 0.00 0.00 N
C7 3.7843 4.162 3.7841 4.162 0.01 0.00 N
C8 3.7799 4.163 3.7799 4.163 0.00 0.00 N
C9 3.8125 4.158 3.8125 4.157 0.00 0.02 N
C10 3.7742 4.161 3.7739 4.161 0.01 0.00 N
T.4 Shock
Peak acceleration: 150 gn, Pulse duration: 6 ms
WA N : 150 gn,  ikobistE]: 6 ms
No. Pre-test Il i i After test ik 5 Mass | Voltage | Whether leakage,
%5 Mass | Voltage Mass Voltage loss Loss venting,
R R R H JRET | HE TR disassefmbg/(,/N)
- N (%) (%) rupture, fire
5i(9) R(V) 5i(9) R(V) ETSR, H
A, WA A G2
1%5)
C1 3.7787 4.158 3.7787 4.158 0.00 0.00 N
C2 3.8278 4.158 3.8275 4.158 0.01 0.00 N
C3 3.8282 4.161 3.8282 4.161 0.00 0.00 N
C4 3.8243 4.162 3.8243 4.161 0.00 0.02 N
C5 3.8328 4.161 3.8328 4.161 0.00 0.00 N
C6 3.8035 4.162 3.8035 4.162 0.00 0.00 N
C7 3.7841 4.162 3.7841 4.161 0.00 0.02 N
C8 3.7799 4.163 3.7797 4.163 0.01 0.00 N
C9 3.8125 4.157 3.8125 4.157 0.00 0.00 N
C10 3.7739 4.161 3.7739 4.161 0.00 0.00 N
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% 13 71 4L 16 1T

T.5 External short circuit 4555 2%

No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
I e i A, e, KGR
C1 57.6 N
Cc2 57.7 N
C3 57.5 N
C4 57.6 N
C5 57.7 N
C6 57.8 N
c7 57.5 N
C8 57.4 N
C9 57.6 N
C10 57.5 N
T.6 Crush #t/&
No. %i'5 Peak temperature (°C) Whether disassembly, fire (Y/N)
H e i AR, Ak G
C11 29.7 N
C12 28.8 N
C13 29.2 N
C14 28.5 N
C15 29.3 N
C16 30.6 N
C17 294 N
C18 29.8 N
C19 29.5 N
C20 29.6 N
T.7 Overcharge i /&% 76 Hi
No. %i's Whether disassembly, fire (Y/N)
A, ERKGRIT)
C21 N
c22 N
C23 N
C24 N
C25 N
C26 N
c27 N
C28 N
Shenzhen Anbotek Compliance Laboratory Limited Gpde: AB-BATeD3-b
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T.8 Forced discharge 5 il i

No. ‘s Whether disassembly, fire (Y/N)
A, R CGEIE)

C29

C30

C31

C32

C33

C34

C35

C36

C37

C38

C39

C40

C41

C42

C43

C44

C45

C46

C47

Z\Z\Z\1Z\Z\Z|Z|Z\Z|Z|Z\Z\ZZZZ2Z2Z2ZZ2

C48
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DECLARATION
755

1. United Nations Recommendations On The Transport Of Dangerous Goods, Manual
Of Tests And Criteria (ST/SG/AC.10/11/Rev.6/Amend.1).

(kA [ 2 T ek b2 s i i) BT — B R v -4
(ST/SG/AC.10/11/Rev.6/Amend.1).

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address:East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
DUARSLEG = s PRI ZE A U 1 43 A BR A
Hotik: TTARARIIT L XV 24518 555 = Tl XARRME R

3. This report shall not be revised and deleted.

AR ASRERE ORI BR o

4. The test results presented in this report are only relevant to the test sample.

At AR B 2 R 5 IR R b A

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

ARG FERGIRIN 2 A AR A PR =] B I vr e o0 T AR T 8L T &2 .

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BrRARAs IR, 5 M TETRYIN 2 AR I P 00 A7 BR 2> =] A5 T St E AR o A58 20 B 1

-- End of report --
- R -
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